



□□□□□□□□10000□□□□□□□□

20□□□□□□□□

□□□□□□20□□□□□

[illegible]

□ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □

13



Cupwind OEM / ODM



Wick Trimmer Cutter



Zinc Alloy Lid



Wooden Lid

MDF



Neck



Stopper



Reed



TEST REPORT



ISS21097-0420
Page 3 of 4

TESTING FOR CA 65 LEAD & CADMIUM ON NON-FOOD BEVERAGE GLASSWARE-EXTERIOR	
Sample Description: IRIDESCENT COATING CANDLE JAR	Lab No.: 10000
Country of Origin: CHINA	Country of Destination: USA
Color: IRIDESCENT	SKU Number: ITEM# 8090
Brand name: CUPWIND IS	Re-test: Yes: No: X
Previous Report No.: 7	Charge Vendor: Yes: X No:

OVERALL RATING	
PASS	X
FAIL	
DATA	

EXECUTIVE SUMMARY:	
Examination of annealing:	ASTM F2175-20 Sec. 4.2 (Mod):
Examination of fracture:	ASTM F2175-20 Sec. 4.2 (Mod) / ASTM C149
Examination of expansion:	ASTM F2175-20 Sec. 4.2 (Mod) / ASTM C149
Examination of shrinkage:	ASTM F2175-20 Sec. 4.2 (Mod) / ASTM C149

Result Rating	Must Pass
Result	Pass

REMARK:

1. No enclosed protocol for test results in this report.

20

□□□□□□□20□□□□□□

□□□□□□□□□□□□□□□□20□□□□□□□□□□□□□□

□□□□□□□□□□□□

